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Result Table
NOTE: All relevant operation modes have been tested, and the full RB data is included in this
report.

Table 1 Measurement Results(LTE) BAND 4

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict
™1 B 1.08 Pass
1.4MHz M 1.08 Pass
T 1.08 Pass
B 2.68 Pass
3 MHz M 2.70 Pass
T 2.68 Pass
B 4.49 Pass
5 MHz M 4.49 Pass
T 4.49 Pass
B 8.97 Pass
10 MHz M 8.99 Pass
T 8.94 Pass
B 17.88 Pass
20MHz M 17.74 Pass
T 17.88 Pass
™2 B 1.08 Pass
1.4MHz M 1.08 Pass
T 1.08 Pass
B 2.68 Pass
3 MHz M 2.68 Pass
T 2.68 Pass
B 4.47 Pass
5 MHz M 4.49 Pass
T 4.49 Pass
B 8.94 Pass
10 MHz M 8.92 Pass
T 8.92 Pass
B 17.88 Pass
20MHz M 17.93 Pass
T 17.84 Pass
Table 2 Measurement Results (LTE) BAND 17
Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict
™1 B 4.49 Pass
5 MHz M 4.47 Pass
T 4.47 Pass
B 9.13 Pass
10 MHz M 8.97 Pass
T 9.11 Pass
™2 B 4.49 Pass
5 MHz M 4.49 Pass
T 4.47 Pass
B 9.06 Pass
10 MHz M 8.92 Pass
T 9.06 Pass
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1 For Band 4

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth = Lowest (1.4 MHz)
1.1.1.1 Channel =B

1.1.1.1.1 QPSK/full RBs

@ *RBW 10 kHz Marker 1 [T ]
VBW 30 kHz 12.08 dBm
Ref 35 dBm *Att 35 dB SWT 80 ms 1.710897115 GHz
Offget 7.9 dB OBW 1.076923077 MHz

30 mp [T T T OHwWI

.03 daenm|IEM

1.710161538 GHz

1 PK Y Temp |2 [T1 OHW]
gs!ﬂ 1 .56 dBm

LVL

| T ol o - A 5 T2 1.711234462 GHz
1o I»'Wt ufwvw"‘*\ﬂ%‘lj

--10

;,;,#W \WM . -

e
40
50
60
Center 1.7107 GHz 300 kHz/ Span 3 MHz
Report No: Confidential Information of Huawei. Page6, Total47

SYBH(Z-RF)006112011-2001 No Distribution without Written Permission



$u FCC Test Report of E397Bu-501

-

HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

1.1.1.2 Channel =M

1.1.1.2.1 QPSK/full RBs

® *RBW 10 kHz Marker 1 [T1 ]
VBW 30 kHz 10.49 dBm
Ref 35 dBm Att 35 dB SWT 80 ms 1.732697115 GHz
Offfet 7.9 dB oBW [1.076924077 mMEz
[—30 Temp |1 T 1z AU
.61 dBm
1.73196)538 GHz
Temp [2 [T1 OHW)
; 4.11 dBm
1.733034462 Guz
10 b4
T"V\IMWWZ
I } \
[ 4 \

[~-20 /
s

;wav

LVL

[—-40
[—-50
[—-60
Center 1.7325 GHz 300 kHz/ Span 3 MHz
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AL ONNS TESTING

1.1.1.3 Channel =T

1.1.1.3.1 QPSK/full RBs

® *RBW 10 kHz Marker 1 [Tl ]
VBW 30 kHz 11.83 dBm
Ref 35 dBm * Att 35 dB SWT 80 ms 1.754497115 GHz
Offget 7.9 dB OoBW 1.076924077 MHz
[—30 Temp |1 TTLT Ofw]
1.81 aen|EN
1.753761538 GHz
1 PN gl Temp |2 [T1 OHW]
m 1 4.03 dBm
LVL
T " 1.754834462 GHz
~° rwnw
L, }
[—-10 '3
F-20 \'«q 3DB
| ‘._I\,l A K
V\W
[—-40
[—-50
[—-60
Center 1.7543 GHz 300 kHz/ Span 3 MHz
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LA TESTING

1.1.2 Channel Bandwidth = 3 MHz
1.1.2.1 Channel =B

1.1.2.1.1 QPSK/full RBs

® *RBW 30 kHz Marker 1 [Tl ]
*VBW 100 kHz 12.28 dBm
Ref 35 dBm *Att 35 dB * SWT 25 ms 1.711714423 GHz
Offget 7.9 dB OoBW 2.684294872 MHz
[—30 cmp |1 TTLT Ofw]
1.94 asn|EM
1.710161859 GHz
1 PKENmEN Temp [2 [T1 OHW]
m 1 .75 dBm
v LVL

| T K oo |1.71284q154 cHz
10 S

[’ r
f )

--30

[—-40
[—-50
[—-60
Center 1.7115 GHz 500 kHz/ Span 5 MHz
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AL ONNS TESTING

1.1.2.2 Channel =M

1.1.2.2.1 QPSK/full RBs

® * RBW 30 kHz Marker 1 [Tl ]
VBW 100 kHz 13.76 dBm
Ref 35 dBm Att 35 dB SWT 25 ms 1.733004808 GHz
Offget 7.9 dB OBW 2.70032(0513 MHz
[—30 Temp |L [ TL OfwW]J
.55 daem |IEM
1.7311449833 GHz
20 Temp |2 [T1 ORW]
I
= L .53 dBm
LVL
i Py LY N Y%, Skl ERREELEY FECRICEE
10 ], & ~* \
I / \
[—-10
3 k
[--20 3DB
Y s
TR AN
[—-40
[—-50
[—-60
Center 1.7325 GHz 500 kHz/ Span 5 MHz
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AL ONNS TESTING

1.1.2.3 Channel =T

1.1.2.3.1 QPSK/full RBs

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.24 dBm
Ref 35 dBm *Att 35 dB * SWT 25 ms 1.752923077 GHz
Offget 7.9 dB OBW 2.684294872 MHz
—30 Temp [ [ T1 Iz LU
.as5 aem|IEM
1.752161859 GHz
1 PKI e Temp |2 [TL1 OHwW]
anca ! .63 dBm
. LVL
Thoa - I !“ " Y.L I “m L2 |1.7548494154 GHz
10 f AdN e SN2 <& V‘X
I / \
[—-10 { ‘
-_20 M \‘V\\ 3DB
M ALY
[—-40
[—-50
[—-60
Center 1.7535 GHz 500 kHz/ Span 5 MHz
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1.1.3 Channel Bandwidth =5 MHz
1.1.3.1 Channel =B
1.1.3.1.1 QPSK/full RBs
® * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz 14.42 dBm
Ref 35 dBm *Att 35 dB * SWT 5 ms 1.711955128 GHz
Offget 7.9 dB OBW 4.,487179487 MHz
[—30 Temp |1 TTLT Ofw]
.09 asm (N
1.710254410 GHz
1 PKI e B Temp |2 [T1 OHwW]
m v .64 dBm
. T1 : !E !“ ggw &&“. ‘TZ 1.714743590 GHz LV
L, [‘ ‘K
| //} \(1\
[--20 /di 3DB
F-40
--50
[—-60
Center 1.7125 GHz 1 MHz/ Span 10 MHz
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AL ONNS TESTING

1.1.3.2 Channel =M

1.1.3.2.1 QPSK/full RBs

® *RBW 50 kHz Marker 1 [T1 ]
VBW 200 kHz 12.55 dBm
Ref 35 dBm Att 35 dB SWT 5 ms 1.734006410 GHz
offget 7.9 dB oBW [4.487174487 MHz
—30 Temp [f [ TL OfgwI
9.12 dBm
1.730254410 GHz
1 PR N Temp |2 [T1 OHW]
m 1 .67 dBm
L Y. ¥ Faan N oo it AL A sl L2 1.734744590 GHz
10 [ \
I } K
--10 ){ \I\
20 Alf

MVMW
--40
--50
--60

Center 1.7325 GHz

1 MHz/

Span 10

MHz

LVL
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HUAWEI FCC ID: QISE397BU-501 IS Terke
1.1.3.3 Channel =T
1.1.3.3.1 QPSK/full RBs
® * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz 12.13 dBm
Ref 35 dBm *Att 35 dB * SWT 5 ms 1.753766026 GHz
Offget 7.9 dB OoBW 4.487179487 MHz
[—30 Temp |1 TTLT Ofw]
1.73 a=n|EM
1.750254410 GHz
1 PKI e Temp |2 [T1 OHwW]
unxx| 1 1.37 dem
v . o LVL
. Tr an‘:ﬂvm Amg é I 1 ri, 1.754744590 GHz
[— 0
-10 J[f \\
3DB

[—-40
[—-50
[—-60
Center 1.7525 GHz 1 MHz/ Span 10 MHz
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HUAWEI FCC ID: QISE397BU-501 IS Terke
1.1.4 Channel Bandwidth = 10 MHz
1.1.4.1 Channel =B
1.1.4.1.1 QPSK/full RBs
® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 12.16 dBm
Ref 35 dBm *Att 35 dB *SWT 10 ms 1.715576923 GHz
Offget 7.9 dB OBW 8.966344154 MHz
—30 TS T— 1T W
.70 asnm |END
1.710524846 GHz
1 PKi e Temp |2 [T1 OHWI
m!!ﬂ 1 .28 dBm
I 2. 710404102 cu. ™"
10 W
] |
L, /' ‘i\‘
3DB

iUl

l

[~-30

--40

--50

[—-60

Center 1.715 GHz 1.5 MHz/

Span

15 MHz
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1.1.4.2 Channel =M
1.1.4.2.1 QPSK/full RBs
® *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 13.56 dBm
Ref 35 dBm Att 35 dB SWT 10 ms 1.733846154 GHz
Offget 7.9 dB OBW 8.990384615 MHz
[—30 Temp |1 TTLT Ofw]
.36 asnm|EN
1.728004808 GHz
1 PKI e ] Temp |2 [T1 OHwW]
uaxs] : > 1qJ.45 dBm
= M 736994192 cuz|"V"
L, A LTINS 1. 736994102 cn
i | \
L, f[/ \\
--20 $N‘[ \AA 3DB
L thg N ] JM'“"IA'LW\R
[—-40
[—-50
[—-60
Center 1.7325 GHz 1.5 MHz/ Span 15 MHz
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AL ONNS TESTING

1.1.4.3 Channel =T

1.1.4.3.1 QPSK/full RBs

® *RBW 100 kHz Marker
*VBW 300 kHz

1 [T1

]

1.99 dBm

Ref 35 dBm *Att 35 dB *SWT 10 ms 1.749519231 GHz
Offget 7.9 dB OBW 8.9423071692 MHz

[—30 Temp [T T TT T
1d.49 dBm
1.745524846 GHz

a2t 20 Temp |2 [T1 OHW]
m - 1 .58 dBm
.754471154 GHz

[—10

|/ \

v,

et

13

LVL

[—-40
[—-50
[—-60
Center 1.75 GHz 1.5 MHz/ Span 15 MHz
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HUAWEI FCC ID: QISE397BU-501 IS Terke
1.1.5 Channel Bandwidth = 20 MHz
1.1.5.1 Channel =B
1.1.5.1.1 QPSK/full RBs
® * RBW 200 kHz Marker 1 [T1 ]
* VBW 500 kHz 14.62 dBm
Ref 35 dBm *Att 35 dB * SWT 2.5 ms 1.722019231 GHz
Offget 7.9 dB OBW 1]7.884614385 MHz
[—30 csmp |1 TTL OfwW]J
.50 asm|EM
1.711109769 GHz
1 PR el i Temp |2 [T1 OHW]
M - v L 1¢.14 dBm
L, ﬁmﬁwmuwlmmw%www 385 GHz
[— 0
[-10 }ﬁ \Kh
- 2o £ 3DB

--30

N,

[~-40

--50

[—-60

Center

1.72 GHz

3 MHz/

Span 30 MHz
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-

HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

1.1.5.2 Channel =M

1.1.5.2.1 QPSK/full RBs

C%§> *RBW 200 kHz Marker 1 [T]
*VBW 500 kHz 13.98 dBm
Ref 35 dBm Att 35 dB SWT 2.5 ms 1.732355769 GHz
Offget 7.9 dB OBW 17.836534462 MHz
—30 cmp [T [ TT Iz LU
.36 dBm
1.723604769 GHz
1 PKENmEN . Temp |2 [T1 OHW]
m | .27 dBm
mm{mwwwfﬁ4l4uzms GHz
10 b
! L

k

]

-20
——50

e

A

LVL

[—-40
[—-50
--60
Center 1.7325 GHz 3 MHz/ Span 30 MHz
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-

HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

1.1.5.3 Channel =T

1.1.5.3.1 QPSK/full RBs

® *RBW 200 kHz Marker 1 [Tl ]
*VBW 500 kHz 12.63 dBm
Ref 35 dBm * Att 35 dB * SWT 2.5 ms .744326923 GHz
Offget 7.9 dB OBW 17.884619385 MHz
—30 Temp [ L T1 HW
9.09 dBm “
1.736109769 GHz
1 PKi e Temp |2 [T1 OHW]
n x5 1 46 abm
T 1 b 2. 75399d38 Ly
.75399(385 GHz
- meww,g ¢
L, f
[—-10 /{ Nu
20 ‘1 3DB
[—-40
[—-50
[—-60
Center 1.745 GHz 3 MHz/ Span 30 MHz
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HUAWEI FCC ID: QISE397BU-501 s e

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth = Lowest (1.4 MHz)
1.2.1.1 Channel =B

1.

N

1.1.1 16QAM/full RBs

N

*RBW 10 kHz Marker 1 [T1 ]
VBW 30 kHz 10.39 dBm
Ref 35 dBm *Att 35 dB SWT 80 ms 1.711089423 GHz
Offget 7.9 dB OBW 1.076923077 MHz
[—30 smp |1 TTL OfwW]J
4.03 dBm I:l
1.710161538 GHz
1 PRI e Temp |2 [T1 OHwW]
m!:! .83 dBm
1 i LVL
T2 1.711234462 GHz

—-10 {

20 3DB
L ., f o el

Wuu"\%

[—-40
[—-50
[—-60
Center 1.7107 GHz 300 kHz/ Span 3 MHz
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‘\u‘@ FCC Test Report of E397Bu-501
FCC ID: QISE397BU-501

AL ONNS TESTING

1.2.1.2 Channel =M

1.2.1.2.1 16QAM /full RBs

@

*RBW 10 kHz Marker 1 [T1 ]

VBW 30 kHz

9.98 dBm

Ref 35 dBm *Att 35 dB SWT 80 ms 1.732692308 GHz
Offget 7. dB oBW 1.08173(Q769 MH=z
—30 TCY T— 1T W
.24 asn|EN
1.731961538 GHz
1 P e Temp |2 [T1 OHW]
n x5 o5 abm
1 LVL
v 1.733043269 GHz
L, \
F-10 /} \\
20 3DB
] ‘WWM‘\M\A\
[—-40
[—-50
[—-60
Center 1.732548077 GHz 300 kHz/ Span 3 MHz
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SYBH(Z-RF)006112011-2001

No Distribution without Written P

ermission



%‘@ FCC Test Report of E397Bu-501 S
Huawel  FCC ID: QISE397BU-501 s T
1.2.1.3 Channel =T
1.2.1.3.1 16QAM /full RBs
® *RBW 10 kHz Marker 1 [T1 ]
VBW 30 kHz 8.90 dBm
Ref 35 dBm * Att 35 dB SWT 80 ms 1.754497115 GHz
Offget 7.9 dB OoBW 1.08173(0769 MHz
[—30 mp TTL OfwW]J
.08 aem|IEM
1.753761538 GHz
1 PKEN el Temp |2 [T1 OHw]
== {.71 dbn
B LVL
|, : 1 - 1.754844269 GHz
[— 0
. f[ \“
F-20 M’{‘j ‘ﬁm«x 3DB
n *‘*“' R
[—-40
[—-50
[—-60
Center 1.7543 GHz 300 kHz/ Span 3 MHz
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HUAWE  FCC ID: QISE397BU-501 L

1.2.2 Channel Bandwidth = 3 MHz
1.2.2.1 Channel =B

1.

N

2.1.1 16QAM /full RBs

2

* RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 11.25 dBm
Ref 35 dBm *Att 35 dB * SWT 25 ms 1.711458013 GHz
Offget 7.9 aB OBW [2.684294872 MHz
[—30 mp TTL OfwW]J
1.42 aen|IEM
1.710161859 GHz
1 PR e Temp |2 [T1 OHW]
m 1 1.82 dBm
M 5 |1.712844154 GHz v
f ol “«wmm\i‘

L \
L )

~-30

--40

--50

[--60

Center 1.7115 GHz 500 kHz/ Span 5 MHz
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Huawel  FCC ID: QISE397BU-501

FIONNS TESTING

1.2.2.2 Channel =M

1.2.2.2.1 16QAM /full RBs

® *RBW 30 kHz Marker 1 [Tl ]
*VBW 100 kHz 11.39 dBm
Ref 35 dBm *Att 35 dB * SWT 25 ms 1.732652244 GHz
offget 7.9 daB OBW [2.684294872 MHz
[—30 Temp |L [ TL OfwW]J
.27 daem|IEM
1.731161859 GHz
20 Temp |2 [T1 ORW]
= 1 1.43 dBm
v 1.73384d15 LvL
. Ta A « £l o P 1 P P 1§ T 1.733844154 GHz
7"""‘# MG ETNENE Sa P W REWTRE \N\‘K
I \
[—-10 \
i / &
. u‘\/‘/ \\W[\’k -
f\fﬂ" M A
> 5 A" N2l
[—-40
[—-50
[—-60
Center 1.732548077 GHz 500 kHz/ Span 5 MHz
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HuAawel  FCC ID: QISE397BU-501

\\L‘@ FCC Test Report of E397Bu-501

AL ONNS TESTING

1.2.2.3 Channel =T

1.2.2.3.1 16QAM /full RBs

@

* RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 11.57 dBm
Ref 35 dBm *Att 35 dB *SWT 25 ms 1.753652244 GHz
Offget 7.9 dB OBW 2.684294872 MHz

—30 Temp [f L T1 HW

.35 dBm

1.752161859 GHz

[—10

Temp |2 [T1 OHwW]

4.82 dBm
1.7548449154 GHz

1
S D S N .

[

Mg

-\

I,

--40

--50

--60

Center 1.7535 GHz

500 kHz/ Span

5 MHz

LVL
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- Hac-meA
Huawel  FCC ID: QISE397BU-501 NS Tesmme
1.2.3 Channel Bandwidth =5 MHz
1.2.3.1 Channel =B
1.2.3.1.1 16QAM /full RBs
® * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz 1.41 dBm
Ref 35 dBm * Att 35 dB * SWT 5 ms 1.712035256 GHz
Offget 7.9 dB OBW 4.,4711591846 MHz
[—30 cmp |1 TTL OfwW]
1.4a6 aBn|EM
1.710274436 GHz
1 PK| —20 Temp [2 [T1 OHBW]
L, ,& E ! ok {i? 1.714741590 GHz LV
[— 0
L, rf[/ \(\{'
3DB

ot

--40

[~-50

--60

Center 1.7125 GHz

1 MHz/

Span 10 MHz
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-

HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

1.2.3.2 Channel =M
1.2.3.2.1 16QAM /full RBs

&

Ref 35 dBm *Att 35 dB

* RBW 50 kHz

* VBW 200 kHz

*SWT 5 ms

Marker 1 [T1 ]
11.75 dBm
1.733445513 GHz

Offget 7.9 dB

OBW 4.487179487 MHz

[—30

TEmMp [T 1 TI OfW]
.67 dBm
1.730254410 GHz

20

Temp |2 [T1 OHW]

1.82 dBm
T1 1.734744590 GHz

-1 o ] = A pd o psofspa "'#—w‘-‘\,; éﬁ 2

Lo ) \

--10 I/ \

" A.M-.IA‘)I“

\4515\,.1‘& i

o A

R TN

--40

--50

[--60

Center 1.7325 GHz

1 MHz/

Span 10 MHz

LVL
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-

HUAWE  FCC ID: QISE397BU-501 L

1.2.3.3 Channel =T

1.2.3.3.1 16QAM /full RBs

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.91 dBm

1 1
Ref 35 dBm *Att 35 dB * SWT 5 ms 1.752660256 GHz
Offget 7.9 dB oBW 4.487179487 MHz
30 Temp [T 1 TT 2z U

.81 asn (N

1.750254410 GHz

1 pxjil g2l Temp |2 [T1 OHwW]

1 1-69 dBm
v LVL

) A T2 1.754744590 GHz
-1 o v ™ 'MM' gl Fsn, i

R, \
7 s

Mﬁ“&"“ Pt N A

--40

--50

--60

Center 1.7525 GHz 1 MHz/ Span 10 MHz
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HUAWEI FCC ID: QISE397BU-501 IS Terke
1.2.4 Channel Bandwidth = 10 MHz
1.2.4.1 Channel =B
1.2.4.1.1 16QAM /full RBs
® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 10.91 dBm
Ref 35 dBm *Att 35 dB * SWT 10 ms 1.716850962 GHz
Offget 7.9 dB OBW 8.9423071692 MHz
[—30 cmp TTL OfwW]J
.70 aem |IEM
1.710554885 GHz
1 PKI Temp |2 [T1 OHwW]
m!:! 1.86 dBm
Fb.719499192 GHz e
—10
[— 0
[—-10 fg Ik
3DB

‘\WWML

[—-40
[—-50
[—-60
Center 1.715 GHz 1.5 MHz/ Span 15 MHz
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HUAWE  FCC ID: QISE397BU-501 L

1.2.4.2 Channel =M

1.2.4.2.1 16QAM /full RBs
® “RBW 100 kHz Marker 1 [T1 ]

Ref 35 dBm *Att 35 dB *SWT 10 ms 1.733133013 GHz
Offget 7.9 dB OBW 8.918269231 MHz
30 TETMpD [T T OHWT

.23 aen N

1.728054885 GHz

Temp |2 [T1 OHW]

m!sﬂ .81 dBm

" Koo K A ox ]B-736971154 GHz
LIl VI R o i wu\q

LVL

=2 s
b

| LA At [ R Y.
10 Pt et WPrded

]/ G
sl \id,

[-30 T

=

--40

[~-50

[--60

Center 1.7325 GHz 1.5 MHz/ Span 15 MHz
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FCC ID: QISE397BU-501

LN TESTING

1.2.4.3 Channel =T

1.2.4.3.1 16QAM /full RBs

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 11.92 dBm
Ref 35 dBm *Att 35 dB * SWT 10 ms 1.752788462 GHz
offget 7.9 dB OBW |8.918264231 MHz
—30 Temp [f L T1 HW
4.07 aen|EN
1.745554885 GHz
1 PKi e Temp |2 [T1 OHW]
hanca 1 .21 dBm
T 1, M - § LVL
| Ll P T &..AL(.:.‘...A' A sl g JB-7544771154 GHz
10 [ i Aaas T e 2 Il o g TN [ EEAET Y A
I / %K
--10 / \
--20 \‘w 3DB
MMM"J
--40
--50
--60
Center 1.75 GHz 1.5 MHz/ Span 15 MHz
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HUAWE  FCC ID: QISE397BU-501 L

1.2.5 Channel Bandwidth = 20 MHz
1.2.5.1 Channel =B

1.2.5.1.1 16QAM /full RBs

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz 11.76 dBm

Ref 35 dBm * Att 35 dB * SWT 2.5 ms 1.717500000 GHz
Offget 7.9 dB OBW 1J7.8846194385 MHz
[~30 Temp [T [ T1 OUfgw?
.47 asn |
1.711109769 GHz
1 PK a4 Temp |2 [T1 OHW]
g!s! 1 9.10 dBm
ho LVL
72899d385 G
| T | A Y lw{ acrbo b A s a2 [.728004385 cH=
10 hlah A e A L el e ape L W

e |
i S

[—-40
[—-50
[—-60
Center 1.72 GHz 3 MHz/ Span 30 MHz
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HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

1.2.5.2 Channel =M

1.2.5.2.1 16QAM /full RBs

® * RBW 200 kHz
* VBW 500 kHz

Marker 1 [T1 ]

12.82 dBm

Ref 35 dBm *Att 35 dB *SWT 2.5 ms 1.733373397 GHz
Offget 7.4 aB oBW 17.932694308 MHz

—30 TE=MmYT T (T p: Rum]
9.63 dBm
1.723557692 GHz

1 PKiN e Temp |2 [T1 OHWI
unx] ! .04 dBm
2.74149(385 GHz

\

\

w;

et

Vi

--30

LVL

3DB

[—-40
[—-50
--60
Center 1.7325 GHz 3 MHz/ Span 30 MHz
Report No: Confidential Information of Huawei. Page34, Total47

SYBH(Z-RF)006112011-2001

No Distribution without Written Permission



\\L‘@ FCC Test Report of E397Bu-501

-

HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

1.2.5.3 Channel =T

1.2.5.3.1 16QAM /full RBs

® * RBW 200 kHz Marker 1 [T ]
* VBW 500 kHz 13.12 dBm
Ref 35 dBm *Att 35 dB * SWT 2.5 ms 1.745865385 GHz
offget 7.9 daB OBW 1f7.836534462 MHz
30 mp L TTT = U
.90 dBm
1.736109769 GHz
1 PN gl Temp |2 [T1 OHW]
ﬁ!!ﬂ l q4.83 dBm
Tl A dgmﬁwﬁm T2.753944308 GHz
10 4?&;-&2 M
’ !

\

|/

Vel

-20
JS[

LVL

3DB

[—-40
[—-50
[—-60
Center 1.745 GHz 3 MHz/ Span 30 MHz
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= SacwrA
Huawel  FCC ID: QISE397BU-501 AN Tesmc
2 For Band 17
2.1 Test Mode=TM1
2.1.1 Channel Bandwidth =5 MHz
2.1.1.1 Channel =B
2.1.1.1.1 QPSK/full RBs
A *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz 11.62 dBm
Ref 35 dBm *Att 35 dB * SWT 5 ms 706.964743590 MHz
Offget 7.4 dB OBW 4.487179487 MHz
—30 Temp [T T s AU
.16 asnm (BN
704 .25641 256 MHz
1 P e Temp |2 [T1 OHW]
m!!ﬂ 1 .84 dBm
. Tk’j' r #il ﬁ ! ﬂ‘ﬁz 78 .743589744 MHz LV
—0
L, {[ ‘T\
3DB

[-20
P Y LK

[—-40
[—-50
[—-60
Center 706.5 MHz 1 MHz/ Span 10 MHz
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HUAWEI

FCC Test Report of E397Bu-501
FCC ID: QISE397BU-501

AL ONNS TESTING

2.1.1.2 Channel =M

2.1.1.2.1 QPSK/full RBs

® *RBW 50 kHz Marker 1 [Tl ]
VBW 200 kHz 12.62 dBm
Ref 35 dBm Att 35 dB SWT 5 ms 711.250000000 MHz
Offfet 7.4 dB OBW |4.471153846 MHz
[—30 TemL T TTL OfwW]J
1d.13 dBm
707.772439897 MHz
1 PR el Temp |2 [T1 OHW]
nxx] 1 d o5 donm
T1 T2
MW — 712.243584744 MHz
10 [ \
I /1 \
--10 /‘ \‘K
--20

LVL

¥
=
--s0
60
Center 710 MHz 1 MHz/ Span 10 MHz
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HUAWE  FCC ID: QISE397BU-501 L

2.1.1.3 Channel =T

2.1.1.3.1 QPSK/full RBs

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.14 dBm

Ref 35 dBm *Att 35 dB * SWT 5 ms 714.766025641 MHz
Offget 7.3 dB OBW 4.471153846 MHz
30 TETMpD [T T T OUHWT

.62 aenm |

71Y1.25641(0256 MHz

1 PR Temp |2 [T1 OHwW]

m 1 9.23 dBm
CCY WG YN NPT SOY AP S | S

LvVL
.727564103 MHz

5

—10

Y, %
gt

[—-40
--50
[—-60
Center 713.5 MHz 1 MHz/ Span 10 MHz
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HUAWE  FCC ID: QISE397BU-501 L

2.1.2 Channel Bandwidth = 10 MHz
2.1.2.1 Channel =B

2.

=

.2.1.1 QPSK/full RBs

N

RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.04 dBm
Ref 35 dBm *Att 35 dB *SWT 10 ms 710.370192308 MHz
offget 7.4 dB OBW [9.1346194385 MHz
[—30 Temp |1 TTLT Ofw]
1.52 aen|EN
7d4.432694308 MHz
1 PKI e : Temp |2 [T1 OHW]
nc | IWWWMWTZ 11.44 dBm
i 7B .567309692 MHz wvE

i |
1 §
/ |

WW W 3pB

--30

--40

[~-50

--60

Center 709 MHz 1.5 MHz/ Span 15 MHz
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HuAawel  FCC ID: QISE397BU-501

\\L‘@ FCC Test Report of E397Bu-501

AL ONNS TESTING

2.1.2.2 Channel =M

2.1.2.2.1 QPSK/full RBs

&

*RBW 100 kHz Marker
VBW 300 kHz

1 [T1

]

13.85 dBm

Ref 35 dBm Att 35 dB SWT 10 ms 711.322115385 MHz
offget 7 as OBW [8.966344154 MHz
30 TCeIL T L L W]
14.17 aen|EN
7(05.5048071692 MHz
a2t 20 } Temp |2 [T1 OHW]
m 14.34 dBm
1 T2 . LVL
|, JLMMNNMHM&“‘ 4.471154846 MHz
L k‘\
[—-10 / \
20 4 \hﬂ&l 3DB
™ KLL.:J“,“#
[—-40
[—-50
[—-60
Center 710 MHz 1.5 MHz/ Span 15 MHz
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HUuAWel  FCC ID: QISE397BU-501 Y e

2.1.2.3 Channel =T

2.1.2.3.1 QPSK/full RBs
® RBW 300 kHz Marker 1 [T1 ]

Ref 35 dBm *Att 35 dB *SWT 10 ms 710.562499992 MHz
Offget 7.3 dB OBW 9.110574923 MHz
[—30 Temp |L [TL OfwW]J
14.04 aem|EM

7d6.432694308 MHz
B 2
20 Temp |2 [T1 OHW]

TWWWM o 11.48 dBm
LVL

} 716 .543264231 MHz
10 / \L
L, / ‘R
B / \L

N_ZO ool .‘A“WW o

[~-30

--40

--50

[--60

Center 711 MHz 1.5 MHz/ Span 15 MHz
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HUAWEI FCC ID: QISE397BU-501 IS Terke
2.2 Test Mode=TM?2
2.2.1 Channel Bandwidth =5 MHz
2.2.1.1 Channel =B
2.2.1.1.1 16QAM/full RBs
/ * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz 11.51 dBm
Ref 35.2 dBm *Att 35 dB * SWT 5 ms 707.618589744 MHz
Offget 7.9 dB OBW 4.487179487 MHz
—30 TS T— T T W
.27 asnm|EN
704.25641 256 MHz
1 PKi e Temp |2 [T1 OHW]
m 1 .68 dBm
|, ‘L‘lw\t""ﬁw fe Aol mi! A \TZ 1de. 743584744 muz |V
[— 0
. }J[ \\
-_ 20 k 3DB
[—-40
F-50
[—-60
Center 706.5 MHz 1 MHz/ Span 10 MHz
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HuAawel  FCC ID: QISE397BU-501

\\L‘@ FCC Test Report of E397Bu-501

AL ONNS TESTING

2.2.1.2 Channel =M

2.2.1.2.1 16QAM /full RBs

® *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz 12.45 dBm
Ref 35 dBm *Att 35 dB * SWT 5 ms 710.144230769 MHz
Offget 7.9 dB OBW 4.487179487 MHz
[—30 o |1 TT1 W]
.59 asnm |
797.756410256 MHz
1 PN gl Temp |2 [T1 OHW]
m 1 4.64 dBm
T1 RSP[F F‘ Mz 712.243 44 e
T ! . 358947 MHz
o ]r° & bl e, 7 G K
L } \
[—-10 /“ ‘\
F-20 k“g \LN 3DB
W«A o\ 4
[—-40
[—-50
[—-60
Center 710 MHz 1 MHz/ Span 10 MHz
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HuAawel  FCC ID: QISE397BU-501

GALONNY TESTING

2.2.1.3 Channel =T

2.2.1.3.1 16QAM /full RBs

® *RBW 50 kHz Marker 1 [Tl ]
* VBW 200 kHz 12.43 dBnm
Ref 35.2 dBm *Att 35 dB *SWT 5 ms 713.644230769 MHz
Offget 7. dB OoBW 4.471154846 MHz
—30 Temp [T L T1 Iz LU
.89 aem|IEM
711.25641(256 MHz
1 PKI e Temp |2 [TL1 OHwW]
n x| 1 .74 dBm
T1 o o ) ~ LVL
| A Ak s 7Y5.727564103 MHz
10 [ & w\\
i / \
[—-10 / \
--20 ibfl \F 3DB
Y;\LANJE:NV“"‘ ) A s Al
| M h TM
[—-40
[—-50
[—-60
Center 713.5 MHz 1 MHz/ Span 10 MHz
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"%@ FCC Test Report of E397Bu-501 ;;/\.igg
HUAWEI FCC ID: QISE397BU-501 IS Terke
2.2.2 Channel Bandwidth =10 MHz
2.2.2.1 Channel =B
2.2.2.1.1 16QAM /full RBs
// RBW 300 kHz Marker 1 [T1
* VBW 300 kHz 7.15 dBm
Ref 35 dBm *Att 35 dB * SWT 10 ms 706.524038462 MHz
Offget 7.9 dB OBW 9.06250¢000 MH=z
[—30 cmp |1 TTLT Ofw]
1f.70 aen|EN
74.480769231 MH=z
1 PKENmEM - Temp |2 [T1 OHw]
anxca NMWWM s 11.06 dBm
) 71?%.5/1'376’731 MHz By
—10 f{ \&
[— 0
[, // \
3DB

[~-40

--50

[—-60

Center 709 MHz 1.5 MHz/

Span

15 MHz
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\\L‘@ FCC Test Report of E397Bu-501

-

HuAawel  FCC ID: QISE397BU-501

AL ONNS TESTING

2.2.2.2 Channel =M

2.2.2.2.1 16QAM /full RBs

® *RBW 100 kHz
*VBW 300 kHz

[—30

Marker 1 [T1 ]
12.34 dBm
Ref 35 dBm *Att 35 dB *SWT 10 ms 708.365384615 MHz
Offget 7.9 dB OBW 8.918269231 MHz
TP [T [ TI OfwW]
.91 dBm
7(05.552884615 MHz
Temp |2 [T1 OHW]

5.47115

9.58 dBm

846 MHz

Lo TL Mt Ty ‘L{&M‘ﬁ

|/

\

w««é&r"lj

Mt

[~-30

--40

--50

[--60

Center 710 MHz 1.5 MHz/

Span

15 MHz

LVL
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- T3
Huawel  FCC ID: QISE397BU-501 NS Tesmme

2.2.2.3 Channel =T

2.2.2.3.1 16QAM /full RBs
® RBW 300 kHz Marker 1 [T1 ]

Ref 35 dBm *Att 35 dB *SWT 10 ms 710.298076915 MHz
Offget 7.9 dB OBW 9.06250J000 MHz
[—30 Temp |L [TL OfwW]J
1d.91 aem|IEM

7d6.45673Q769 MHZ
20 - Temp |2 [T1 OHW]

Lo ”MWMMMFZ 14.75 denm

TKN5.51923(0769 MHz

| \
\

-_2>0 M3DB

[~-30

LVL

--40

--50

[--60

Center 711 MHz 1.5 MHz/ Span 15 MHz

END
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